
 

 

 

 

 

 

 

TEST REPORT 

No: HPT2-1/20/LAS-XD463 

 

 

 

 

 

TEST RESULT 

Note: Sample was sent to LAS-XD463. Testing information was based on client’s request. 

No Specification Unit Result Test method 

1 CaCO3 % 98.19% 

TCVN 9191-2012 

2 CaO % 55.48% 
3 MgO % 0.55% 
4 SiO2 % 0.11% 
5 Fe2O3 % 0.048% 
6 Al2O3 % 0.029% 

7 Whiteness % 97.19% 

8 Brightness % 95.07% 
 

Date: 17/01/2020 
 

 

Client:   NEW GLOBAL TRADING JOINT STOCK COMPANY 

Address:  76 Duy Tan Street, Cau Giay District, Hanoi city, Vietnam 

Type of sample:   White Limestone 

Date of received sample:  12/01/2020 

Date of testing:    13/01/2020 

 

VIETNAM MARITIME CONSTRUCTION INVESTMENT CONSULTANCY JSC – MCIC 

BRANCH NO.1 - VIETNAM MARITIME CONSTRUCTION INVESTMENT CONSULTANCY JSC 

QUALITY CONTROL TESTING LABORATORY LAS – XD463 

ADDRESS: NO.12 HO SEN, DU HANG WARD, LE CHAN DISTRICT, HAI PHONG CITY, VIETNAM 

Telephone: 0225.6285050 – Email: hoaphantichxd463@gmail.com – Hotline: 0982.817.415 
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Checked by 
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